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Evaluation of Colour Bituminous Concrete for Motorway Pavement
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Table 1. PG for binder type

Test results
) AP-3 Transparent binder
Binder UP [smign | b | R | swign | 15 | R | IR
T E ; Fresh binder < T
Vlsc051tv, ASTM D 4402: Maximum, 3 Pa - s (3000 cP) test Temp., : 135C
G/sm6 [ s [ 7 | 72 [ 58 | & | 58 | 6
- oy o RIEC Residios | - e T
G/sm8 I 52 [ e | &4 | 52 | 8 1 58 | o
L N PAV Residue ~ ~- 7 o
C sin 2 2 5 2 5 y..] 31
Stiffressmvalue -6 -6 6 -6 6 0 0
PG 52-16 64-16 64-16 52-16 5816 58-10 64-10

Table 2. Fundamental properties of various bituminous mixtures at OAC

Y T GAD | G, 1 GARL | GIBR .1 GIBR
OAC (%) 48 53 52 5.2 52
Stability (kgf) 909 817 963 898 916
ITS(kg/cm’) 93 11.7 12.7 122 15.7

ct, SZ-8s1 A&
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Uehgdth ol ulig F8A4 S 24A /A A LDPE, Rosin o] A25F & 9%<] gl A
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ITSES 124kgf/cone 2 A3 7} ¥& & RAen, GTRL GTBREL 93kgl/ar oJ¥o2 F
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Table 3. SZ-83f ¥ UYAFLT ¥ ZHE

Cydet - - ¢ N R

Eg¥. | TS JER| TS _[WR[ TS _|9R| WS, |WR| B TR
B2 o] o leyend| () [leyed| 0 Get/end] (| dtrem} (o)

G-AP 9.3 100 8.7 93.5 73 78.5 6.8 73.1 7.1 76.3
GTB 11.7 100 11.7 100 11.7 100 121 1034 105 89.7
G-TBL 127 100 150 |1181| 118 92.9 10.8 85.0 9.3 732

G-TBR 122 100 163 |1336| 145 |1189| 107 87.7 9.9 811
G-TBLR 15.7 100 173 (1102 160 |100L.9| 124 79.0 124 79.0
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Fig. 126. Results of wheel tracking tests at 60°C Fig. 127. Result of fatigue test at 25°C
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